saronas. FCC RF Test Report

Report No. : FG782113B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.1 | 1.09 | 272 | 273 | 453 | 45 | 899 | 9.03 - - -
Middle CH 1.09 | 1.1 | 271 | 272 | 45 | 452 | 915 | 9.07 - - -
HighestCH | 1.09 | 1.1 | 273 | 272 | 451 | 45 | 9.05 | 9.05 - - -

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A5-9 of 30




saronas. FCC RF Test Report

Report No. : FG782113B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

(=]

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dém  Offset 10.60 db = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.53 dBm| ™M1[1] 17.21 abm)
- M1 824.81190 MHz - 1 624.50980 MHZ,
] o X —0cc Ry 1.104895105 MHez| . By 1090909091 MHz|
T R O At L EAVA S PR WVRN ,...[,k_,‘,%
10 d 10 di r
ad : od E
7 7 v
/ r b
-10 d ~ 10 d -
I | .
20, = 20gem IR
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.8110 MHz 17.53 dam ML 24,5008 MHz 17.21 dam
T 1 824.14895 MHz 10.15 dBm Oce Bw 1.104395105 MHz TL L 824.15734 MHz 10.45 dBm Oce Bw 1.090909091 MHz
T2 1 825.25385 MHz 9.53 dBm T2 1 B25.24825 MHz 9.34 dBm

L I ]

Date: 5 SEP.2017 17.3516

L U ]

DCate: 5. SEP.2017 17:35:26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

(=]

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dém  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.31 dBm| ™M1[1] 16.66 aBm)
- M 83649440 MHz - M1 83688040 MHZ,
RV PR, 1090909091 MHz| Qe BYy, 1.102007902 MHz|
\r L JAAAAT AN S N W,
10d 104
od . 0 d R i
/ \
-1 d 10 di u
L ~ (v ML
ok v ~, . 5 e | VIS N
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.4944 MHz 18.31 dam ML 35,8804 MHz 16.66 dam
T 1 835.95175 MHz 10.32 dBm Oce Bw 1.090305051 MHz TL L 835.95455 MHz 9.60 dBm Oce Bw 1.102097902 MHz
T2 1 837.04266 MHz 10.24 dom T2 i 83705664 MHz 7.20 dam
—

L I ]

Date: 5 SEP.2017 17.44118

L U ]

DCate: 5. SEP.2017 17:44:26

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.15 dBm| mili] 17.02 dBm)|
20 ) 848.29440 MHz - 848.19090 MHz
AQEEBY 1.090900091 MHz, Oce By 1.096503497 MH]
S v PP\ e P B,
10 d 10 d
o B 0 d ; -
/ /
/
BUE! \ -10d 5
I e Ay RN [Pra e
25 \ = . _ by —
) 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts pan 2.8 MHZ CF 848.9 MHz 1001 pts pan 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.2544 MHz 18.15 dBm ML 5451000 MHz 17.02 dém
TL 1 847.75734 MHz 11.36 dBm Oce Bw 1.090905091 MHz TL 1 B47.75175 MHz 9.57 dém Oce Bw 1.096503497 MHz
T2 1 948.94825 MHz 10.50 dBm T2 1 846.84625 MHz 9.77 dBm

Date: 5.SEP.2017 17.46.46

L )i ] -

Cate: 5.5EP.2017 17.46:56

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A5-10 of 30



s=amranas. FCC RF Test Report Report No. : FG782113B

LTE Band 5

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

Spectrum b Spectrum o
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dém  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
19.67 dBm| ™M1[1] 1873 aBm)
o0 826.50490 MHz| 20 M1 824.99110 MHz
2.715284715 MHz TV N P ST 2.727272727 MHZ]
10d 104
od : od :
10 df u/
P T I R
a0 30
40 df -40 di
50 d S0 d
-6 df -60 di
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre X-value 1 Y-value Function Function Result |
ML f 826.5849 MHz 19.67 dam ML 24,3011 MHz 18.73 dam
T 1 824.13337 MHz 12.31 cBm Oce Bw 2.715284715 MHz TL L 824.13337 MHz 11.25 dBm Oce Bw 2.727272727 MHz
T2 1 826.84865 MHz 12.93 dam T2 i 826.86064 MHz 11.39 dam

L U ]

DCate: 5. SEP.2017 15:56:26

L I ]

Date: 5 SEP.2017 1556116

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

(=]

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dém  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1860 dBm)| ™M1[1] 18.67 aBm)
- M1 836.61990 MHz - 11 835.96050 MHZ,
Tj.l’ e ’DBW_/-._.'~\'.[T: 2.709290709 MHZ e QEC B 2.715284715 MHZ]
10d 1 104 + -
| \ / |
0 4 t 0 1 t
\ |
-tod ~ + " -10d ! T
- T . s ]
S - M _ A .
PO sV =, AN g s |
a0 30
40 df -40 di
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.6189 MHZ 18.80 dam ML 835.9508 MHz 18.67 dsm
T 1 835.14535 MHz 12.79 dBm Oce Bw 2.709250709 MHz TL L 835.14535 MHz 10.95 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.85465 MHz 12.80 dam T2 i 837.86064 MHz 12.40 dam
—
L U J L JU J

Date: 5 SEP.2017 16:05:18 DCate: 5. SEP.2017 16:06:26

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

(=]

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.59 dBm| mili] 18.07 dBm)|
20 84783570 MHz - 846.24730 MHz
"} o e AP O B e A2 2727272727 MHz| BRI PR PR 2.721278721 MHz|
10 d 10 d -
7 i
/ /
0 di 0
p / " [
-8 ——— T -10 v
20 d — RO W =
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 847.5 MHz 1001 pts pan 6.0 MHZ CF 847.5 MHz 1001 pts pan 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.8357 MHz 18.59 dBm ML B45.2473 MHz 18.07 dBm
T1 1 846.12737 MHz 11.98 dBm oce Bw 2.727272727 MHZ T1 1 B846.13337 MHz 12.10 dBm Oce Bw 2.72127B721 MH2z
T2 1 948.95465 MHz 13.31 dBm T2 1 846.85465 MHz 11.56 dBm
L ) L )i ) L
Date: 5.SEP.2017 16.07.47 Date: 5.SEP.2017 16.07:57
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s=amranas. FCC RF Test Report Report No. : FG782113B

LTE Band 5

Spectrum b Spectrum o
Ref Level 30.00 dbm  Offset 10,80 db @ RBW 100 kHz RefLavel 30.00 dém  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.17 dbm)| MI[1] 16.01 abBm|
0 a1 826.75000 MHz - ey 825.64100 MHz
- TR 4.525474525 MHZ T ¥ - By 4.495504496 MHZ]
TN RSN YAV, [ DN VLY W Y.
10d + 104d
/ \ /
\ i
od : od i v
/ / \
A
10 d - -10d 7 T
i 7 \
al A A 1
PP c we— 7 r— =0d - 7 -
o o A - h i
-30 -30
-40 d -40 de
50 d -50 di
-60 d 60 d
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result |
ML 1 826.75 MHZ 17.17 dBm ML 25 541 MHz 16.01 dBm
TL 1 824.22228 MHz 11.11 dBm Oce Bw 4.525474525 MHz TL L 824.25225 MHz 11.02 dBm Oce Bw 4,495504496 MHz
T2 1 928.74775 MHz 11.76 dBm T2 1 828.74775 MHz 10.46 dBm
L U J L JU J
Date: 5 SEP.2017 16116848 Date: 5SEP 2017 16:16:58
Spectrum Spectrum o
Ref Level 30.00 dbm  Offset 10,80 db @ RBW 100 kHz RefLavel 30.00 dém  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.58 dbm)| MI[1] 16.19 abBm|
835.30100 MHz , 837.98900 MHz
= c By 4.495504496 MHZ @ : 4.515484515 MHZ]
e N RTYa WAV PLRE
10d 10d i
| [
od E od :
\
-10d \ 10 di f
N i
N : g i
AhlRmy ¢ ¥ VT AR Bm S v KN TN
-30 -30
40 df 40 de
50 d 50 d
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 835.301 MHz 17.58 dem ML 37,089 MHz 16.19 dBm
TL 1 834.25225 MHz 11.47 dBm Oce Bw 4.495504456 MHz TL L 834.23227 MHz 9.66 dBm Oce Bw 4.515484515 MHz
T2 1 938.74775 MHz 12.65 dBm T2 1 838.74775 MHz 11.09 d8m
—
L U J L JU J
Date: 5 SEP.2017 16:25:51 Date: 5SEP 2017 16:26:01
Spectrum Spectrum
Ref Level 30.00 dbm  Offset 10,80 db @ RBW 100 kHz RefLavel 30.00 dém  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.94 dBm| mili] 16.84 dBm|
20 M 845.71100 MHz - " 847.16900 MHz
~ " Occ Bw 4.505494505 MHz| X Occ Bw 4.495504496 MHz|
Tt A A Ao o) L e P P T S
10 di T 10 d -
/
/ b {
od ¥ od
/ \ /
BUE! 1 ¥ -10d f
a8 Fia AW AP, L= 209 /
s Ay R L g o
-30 -30
-40d -40 d
-50 df -50 di
60 df -60 o
CF B846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 845.711 MHz 16.94 dBm ML 547,160 MHz 16.84 dBm
TL 1 844.23237 MHz 10.24 dBm Occ 8w 4.505434505 MHz TL L 844.24226 MHz 10.50 dBm Occ 8w 4.495504496 MHZ
T2 1 848.73776 MHz 12.30 dBm T2 1 848.73776 MHz 10.51 dBm
L ) L )i ) L
Date: 5.SEP.2017 162818 Date: 5.SEP.2017 16:28:29
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SPORTON LAB.

FCC RF Test Report

Report No. : FG782113B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

L I ]

Date: 5 SEP.2017 16:37.21

Spectrum Spectrum o
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dém  Offset 10.60 db w RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 17.67 dBm)| ™M1[1 17.06 aBm)
- 826.0630 MHz - M1 832.7760 MHz
R R £.991008991 MHz *{;,_ PPN Sy 9.030969031 MHZ]
10d 104
! |
/ \
o4 0d
/ L f |
10 df 10 d .
/ RN / \
b TS L A, y / _ -
20 dem s -20 ya et B - ]
P
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825.063 MHz 17.87 dam ML 32,776 MHZ 17.86 dam
T 1 824.5245 MHz 12.65 dBm Oce Bw £.991008951 MHz TL L £24,4445 MHz 12.57 dBm Oce Bw 9.030969031 MHz
T2 1 833.51585 MHz 12.44 dBm T2 i 833.4755 MHz 11.34 dam

L U ]

DCate: 5. SEP 2017 16:37:31

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I ]

Date: 5 SEP.2017 16:46:24

Spectrum Spectrum o
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dém  Offset 10.60 db w RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 18.47 dBm)| ™M1[1] 17.99 aBm)
833.7230 MHz [ 2630 MHz
= - er, 9.150840151 MH @ X o B 9.070929071 MH
R s SLMHz [ NI SR VS SEERY - I
10d 104d ;
|
od £ 0 di
/ f
~1od — -
R P ‘/ Vol . ,/
S —
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 833.723 MHz 18.47 dam ML £32.783 MHz 17.99 dam
T 1 9319645 MHz 12.97 dBm Oce Bw 9.150845151 MHz TL L 5319845 MHz 10.97 dBm Oce Bw 9.070929071 MHz
T2 1 841.1154 MHz 12.27 dam T2 i 8410554 MHz 11.48 dam
—

L U ]

DCate: 5. SEP.2017 16:46:34

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

Date: 5.SEP.2017 17.23.48

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mifi] 18.24 dBm| mili] 18.89 dBm)|
20 1 8458380 MHz| 20 M1 B41.1630 MHz|
S N P S Y 0.050940051 MHZ| e ] N 0.050949051 MHZ]
10 d 10 d
\ i |
ad / \ 0 d |
[ | J \
\
-tod f T -10 d \
At~ - ~ \
Ay \ S, - A
B S e
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 844.0 MHz 1001 pts Span 20.0 MHZ CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.838 MHz 18.24 dBm ML B41.163 MHz 18.89 dBm
TL 1 839.4645 MHz 12.68 dBm Oce Bw 9.050945051 MHz TL 1 839.4446 MHz 12.33 dém Oce Bw 9.050949051 MH2z
T2 1 848.5155 MHz 12.64 dBm T2 1 B45.4955 MHz 11.54 dBm

L )i ]

Cate: 5.5EP.2017 17.23:58

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG782113B

Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG782113B

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém  Offset 10.80 db

Mode Auto Sweep

Date: 5.SEP 2017 17:37:25

Date: 5 SEP 2017 17:52:12

@1 AvgPwr (@1 tvgPwr

Limit Fheck PAES | SPURIGNIECHHEKABS PABS

s . . Abe Li SPLURIDUS INE_ABS PAES
20 ghine —FPURIOUS_|INE_ABS PASS {,1\ 20 dime fH\
10 dBm [ i 10 dBm il i
0ds l\ 0 dem j 1
-10 dam -10 dBm
-20 dBm + 20 dB}x\ \
-30 dBm h" 0 dim
AN AW NI
-40 dBm f} '} // W -4p dbm \__\J[
-50 dBm =g -50 dem d T
N et ‘“”*W"‘%m_._

—soteT -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822 46054 MHz -31.12 dém -12.19 de 847.000 MHz 849.000 MHz 100.000 kHz 848,75524 MHz 22.48 dBm -7.52 dB

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -17.78 dBm -4.78 dB 543,000 MHz 850,000 MHz 20.000 kHz 849,00350 MHz -16.74 dBm -3.74 dB

824.000 MHz 826.000 MHz 100.000 kHz 824.27073 MHz 22.75 dBm -7.25 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,56444 MHz -31.64 dbm -18.64 db

Y
) i )

Lowest Band Edge / Full RB

Highest Band Edge /Full RB

Date: 5.SEP.2017 17.40:42

Date: 5.8EP.2017 17.48.55

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIDUS_LINE_ABS PASES
20 ghine _FPURIOUS }INE_ABS P 20 dhine
10 dem / -...,\\ 10 dy—i. \
ods ( \ 0de I
-10 dBm - -10 dpm
SPURIOUS_LINE_ABS \‘
20 dem J L Bm
.30 dBm » et -30 dem T-
‘_/ B u'cﬂ' 'N\J
-40 dem - -40 dem e
— oL
-50 dem: o -50 dem: —
[ ”\%
“aoeTT -60 dem [
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -28.74 dém -15.74 d& 847.000 MHz §49.000 MHz 100.000 kHz 848,40750 MHZ 14.63 dBm -15.17 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz 523, 99650 Wiz -26.13 dém -13.19.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,06643 MHz -24.06 dBm -11.06 dB
824.000 MHz £26.000 MHz 100.000 kHz 82465235 MHz 14.91 dBm -~15.09 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -28.05 dbm -15.05 db
T
Il 1 P

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG782113B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 5. SEP 2017 17:39:03

Date: 5 SEP 2017 17:53:51

Spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
. . x ABS Li SPURIDUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS /A\ 20 chine {K\
10 dBm } 10 dBm T
[ | [
ods ‘ H\ 0 dem f |
-10 d&m -10 dBm
SPURIOUS INE_ABS \‘\
-20 dem i 4 -20 dBm
-30 dBm \
40 dem f./\ / \ /l
RNV v LVl
50 dem 7 - -50 dem -
N O— R S
OO -60 dem: ——
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 22,4129 MHz ~32.45 dém -19.45 6B 547,000 Mz | 849,000 Mz 100,000 Kiz 948 74025 Mz 2511 cBm .60 0B
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 782.24263 MHz -58.35 dBm -45,35 dB 30.000 MHz 815.000 MHz 100.000 kHz 803.03473 MHz -58.21 dBm -45.21 dB
860,000 MHz 1.000 GHz 100.000 kHz 930.00000 MHz =57.40 dBm -44,40 dB 860,000 MHz 1,000 GHz 100.000 kHz 898.67133 MHz -57.61 dBm -44.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -43.01 dBm -30.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -44.87 dBm -31.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84527 GHz -41.89 dBm -28.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84777 GHz -41,76 dBm -28.76 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86053 GHz -43.03 dBm -30.03 db 7.000 GHz 9,000 GHz 1.000 MHz 7.85804 GHz -42.95 dBm -29.95 dB
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 733.20465 MHz -58.34 dBm -45.34 dB 30.000 MHz 815.000 MHz 100.000 kHz 697.50500 MHz -58.30 dém -45,30 dB
860,000 MHz 1.000 GHz 100.000 kHz 891.53846 MHz =-57.60 dBm -44,60 dB 860,000 MHz 1,000 GHz 100.000 kHz 975.03497 MHz -57.42 dBm -44,42 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -44.45 dBm -31.45 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -45.22 dBm -32.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -41.89 dBm -28.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -41,87 dBm -28.87 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85504 GHz -42.85 dBm -29.85 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86203 GHz -42,78 dBm -29.78 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 727.32009 MHz -58.43 dBm -45.43 dB 30.000 MHz 815.000 MHz 100.000 kHz 733.59695 MHz -58.47 dBm -45.47 dB
860,000 MHz 1.000 GHz 100.000 kHz 898.95105 MHz =-57.39 dBm -44,30 dB 860,000 MHz 1,000 GHz 100.000 kHz 867.90210 MHz -57.39 dBm -44,39 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -45.10 dBm -32.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -45.20 dBm -32.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -41.84 dBm -28.84 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84477 GHz -41,92 dBm -28.92 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85054 GHz -42,91 dBm -29.91 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86353 GHz -42,94 dBm -20,94 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 726.92779 MHz -58.34 dBm -45.34 dB 30.000 MHz 815.000 MHz 100.000 kHz 696.72039 MHz -58.41 dBm -45.41 dB
860,000 MHz 1.000 GHz 100.000 kHz 939.65035 MHz =-57.60 dBm -44,60 dB 860,000 MHz 1,000 GHz 100.000 kHz 945.38462 MHz -57.51 dBm -44,51 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -43.43 dBm -30.43 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -45.36 dBm -32.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -41.86 dBm -28.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -41,97 dém -28.97 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86203 GHz -42.96 dBm -29.96 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86303 GHz -42.98 dBm -29.98 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 719.86632 MHz -58.39 dBm -45,39 dB 30.000 MHz 815.000 MHz 100.000 kHz 725.35857 MHz -58.24 dBm -45.24 dB
860,000 MHz 1.000 GHz 100.000 kHz 933.35664 MHz =-57.47 dBm -44,47 dB 860,000 MHz 1,000 GHz 100.000 kHz 907.76224 MHz -57.54 dBm -44,54 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -44.93 dBm -31.93 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -44.99 dBm -31,99 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42.06 dBm -29.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84077 GHz -42,08 dBm -29.08 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86403 GHz -42.80 dBm -29.80 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85954 GHz -42,53 dBém -29.53 dB&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B808.13468 MHz -58.47 dBm -45.47 dB 30.000 MHz 815.000 MHz 100.000 kHz 765.76587 MHz -58.34 dBm -45,34 dB
860,000 MHz 1.000 GHz 100.000 kHz 991.81818 MHz -57.38 dBm -44,38 dB 860,000 MHz 1,000 GHz 100.000 kHz 934 47552 MHz -57.47 dBm -44,47 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -44.75 dBm -31.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -45.18 dBm -32,18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85527 GHz -41.85 dBm -28.85 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -41,56 dBm -28.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85404 GHz -43.00 dBm -30.00 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85454 GHz -42.74 dBm -29.74 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 810.48851 MHz -58.34 dBm -45.34 dB 30.000 MHz 815.000 MHz 100.000 kHz 606.88281 MHz -58.32 dBém -45,32 dB
860,000 MHz 1.000 GHz 100.000 kHz 905.38462 MHz =-57.42 dBm -44,42 dB 860,000 MHz 1,000 GHz 100.000 kHz 878.25175 MHz -57.46 dBm -44 46 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -43.17 dBm -30.17 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -44.20 dBm -31.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -41.91 dBm -28.91 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42,13 dBm -29.13 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86153 GHz -42,95 dBm -29.95 db 7.000 GHz 9,000 GHz 1.000 MHz 7.85704 GHz -43,06 dém -30.06 d&
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 745.75837 MHz -58.48 dBm -45.48 dB 30.000 MHz 815.000 MHz 100.000 kHz 810.48851 MHz -58.34 dBm -45,34 dB
860,000 MHz 1.000 GHz 100.000 kHz 957.97203 MHz -57.31 dBm -44,31 dB 860,000 MHz 1,000 GHz 100.000 kHz 864.26573 MHz -57.48 dBm -44.43 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -44.56 dBm -31.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -45.40 dBm -32.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41.91 dBm -28.91 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -41,63 dBm -28.63 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85654 GHz -42,94 dBm -29.94 db 7.000 GHz 9,000 GHz 1.000 MHz 7.86203 GHz -42,94 dBm -20,94 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 770.08121 MHz -58.18 dBm -45.18 dB 30.000 MHz 815.000 MHz 100.000 kHz 778.31959 MHz -58.42 dBm -45.,42 dB
860,000 MHz 1.000 GHz 100.000 kHz 914.33566 MHz =-57.49 dBm -44,40 dB 860,000 MHz 1,000 GHz 100.000 kHz 934 75524 MHz -57.43 dBm -44,43 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -43.28 dBm -30.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -44.74 dBm -31.74 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -41.83 dBm -28.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -41,76 dBm -28.76 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85904 GHz -42,94 dBm -29.94 db 7.000 GHz 9,000 GHz 1.000 MHz 7.85604 GHz -42,92 dBm -29.92 dB
( I J L] ( )| wa

LTE Band

5/10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum == spectrum -
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rf‘hrr,k PARS Limit
Ine SPURIOUS LINE ABS PABS e INE_ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm -30 dBm
dem -40 dBm
o B hbaia P N R ~ el sen
1 e bl 1 P PR P o tominag
dm -50 dBm
o o
70 dB -70 dBm
80 dBi -80 dBm
90 dBy -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 730.45852 MHz -58.29 dBm -45.29 dB 30.000 MHz 815.000 MHz 100.000 kHz B6B5.73588 MHz -58.31 dBém -45,31 dB
860,000 MHz 1.000 GHz 100.000 kHz 901.04895 MHz =-57.33 dBm -44,33 dB 860,000 MHz 1,000 GHz 100.000 kHz 942.72727 MHz -57.45 dBm -44,45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -44.20 dBm -31.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -44.11 dBm -31.11dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85177 GHz -42,10 dBm -29,10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -41,75 dBm -28.75 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86003 GHz -42.96 dBm -29.96 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85654 GHz -42.89 dBm -29.69 dB
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -58.13 dBm -45.13 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -58.38 dBém -45,38 dB
860,000 MHz 1.000 GHz 100.000 kHz 916.57343 MHz -57.62 dBm -44,62 dB 860,000 MHz 1,000 GHz 100.000 kHz 888.32168 MHz -57.55 dBm -44,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -44.05 dBm -31.05 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -44.51 dBm -31.51dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -41.87 dBm -28.87 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -42,00 dBm -29.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85654 GHz -42,99 dBm -29.99 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85904 GHz -42,55 dBém -29.55 dB
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cuoe e
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 757.13518 MHz -58.30 dBm -45,30 dB 30.000 MHz 815.000 MHz 100.000 kHz 743.79685 MHz -58.34 dBm -45,34 dB
860,000 MHz 1.000 GHz 100.000 kHz 900.62937 MHz =-57.18 dBm -44,18 dB 860,000 MHz 1,000 GHz 100.000 kHz 929. 16084 MHz -57.38 dBm -44,38 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -43.10 dBm -30.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -44.05 dBm -31.05 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -41.77 dBm -28.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41,91 dBm -28.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85854 GHz -42,70 dBm -29.70 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85954 GHz -42,83 dBm -29.83 dB&
( I J ] ( )| ) ]
Date: 5.SEP.2017 17:31:47 Date: 5 SEP.2017 17:32:41
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saronas. FCC RF Test Report

Report No. : FG782113B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0011
30 Normal Voltage 0.0000
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0022
0 Normal Voltage 0.0012
-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0142
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Battery End Point 0.0124
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG782113B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 2.61 4.46 3.54 5.45
Middle CH 2.81 4.46 3.88 5.39 PASS
Highest CH 2.9 4.29 3.62 5.28
SPORTON INTERNATIONAL INC. Page Number : A7-1 of 30
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s=amranas. FCC RF Test Report Report No. : FG782113B
LTE Band 7 / 20MHz / QPSK
Lowest Channel / 1RB Lowest Channel / Full RB
Spectrum [E] Spectrum [E]
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 308 AQr 2ms @ RBW 20 MHz o att 308 AQr 2ms @ RBW 20 MHz
@152 view @152 view
1
0.0 |
! = g =
\
| = \ =
= ‘ 1E- ‘
X ¥ N
X i 5
| \ |
1E 1E T
1 \
l {
CF 2.51 EMZAI - Mean Pwr + 20.00 dB CF 2.51 GHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2220 dem 24,66 dbm 2.66 d8 2.03 0B 2.45 0B Trace 1 [ 2313 dem 28,20 dbm 5.07 d8 2.23 d8 3.83 d8 4.45 d8 4.84 08
— —
L ] J L ] J L -
Date: 5 SEP.2017 1811008 Date: 5 SEP.2017 181018
Middle Channel / 1RB Middle Channel / Full RB
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 308 AQr 2ms @ RBW 20 MHz o att 308 AQr 2ms @ RBW 20 MHz
@152 view @152 view
0 — N —
3 b =
4 =~
T %,
0.0 + : 0.0 a :
! = i
. ! . \
i i 3 N
i { y
i
1E 1E T
|
. . |
o o i
CF 2.535 GHz - Mean Pwr + 20.00 dB CF 2.535 GHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak |  Crest | 10% | 199 | 0a% | o0.01% | Mean | Peak |  crest | 10% | 1% | 010 | oot |
Trace 1 [ 2225 dem 25,12 dbm 2.87 d8 .14 0B 2.61 0B 2.81 08 2.90 68 Trace 1 [ 2317 dem 28,11 dem 4.94 da 2.26 d8 3.80 d8 4.45 d8 4.81 08
L Jl J (] L )i ] BRARE W
Date: 5 SEP.2017 181028 Date: 5 SEP.2017 181036
Highest Channel / 1RB Highest Channel / Full RB
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 308 AQr 2ms @ RBW 20 MHz o att 308 AQr 2ms @ RBW 20 MHz
@152 view @152 view
; -
\ -
\\ : &
R
0.0 \ 0.0 b
{ 3 v 5
| h \ R
1E- i 1E- -
N I
1E 1E \
CF 2.56 GHz - Mean Pwr + 20.00 dB CF 2.56 GHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak |  Crest | 10% | 199 | 0a% | o0.01% | Mean | Peak |  crest | 10% | 1% | 010 | no1%e |
Trace 1 [ 22.06 dem 25,13 dbm 3.07 d8 .14 0B 2.67 0B 8 .07 08 Trace 1 [ 23.03 dem 27,73 dbm 4.71 d8 2.20 d8 3.68 d8 4.23 d8 4.55 08
L Jl J (] L )i J I
Date: 6 SEP.2017 191048 Date: 6 SEP.2017 191056
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SPORTON LAB.

FCC RF Test Report

Report No. : FG782113B

LTE Band 7 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 5 SEP.2017 19.08.15

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
Att 308 AQr 2ms @ RBW 20 MHz o att 308 AQr 2ms @ RBW 20 MHz
@153 view @152 view
s i
0, St -
\ ~
y
00 "\ 00 AN
N
| S 5 S
i3 ‘\ i3 ‘\
1E 1E
i
\, A
\ N )
1 A 1 1
CF 2.51 GHz - Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ o144 dbm 2507 dbm 3.63 d8 2.58 0B 3.28 0B Trace 1 [ 22.07 dem 28,42 dbm 5.35 d8 2.90 d8 4.55 da 5 5.91 08
— —
~ I 4 ~ I 4 -

Date: 5 SEP.2017 19.08.25

Middle Channel / 1RB

Middle Channel / Full RB

Date: 5 SEF.2017 18.08.34

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 30de  aqQr 2ms @ RBW 20 MHz o att 30de  aqQr 2ms @ RBW 20 MHz
@153 view @153 view
§
0. ' 0.
| . 5
\ 5 N S
Y | 1
1€ ) = 1E ¥ ¥
N A %
| : i
1€ - 1€ -
CF 2.535 GHz - Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
c y Cumulative Di: Function Somples: 130000 c y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2156 dBm 2573 dim 4.17 da 2.58 dB 3.36 dB 4.14 dB Trace 1 [ 22,17 dbm 28,40 dém 5.23 d8 2.99 d8 4.58 d8 5.39 d8 5.8 d&
——— ———
L )i J [ L )i ] (I

Date: 5 SEF.2017 19.08.43

Highest Channel / 1RB

Highest Channel / Full RB

Date: 5 SEP.2017 19.08.51

Spectrum Spectrum t"é“
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 308 AQr 2ms @ RBW 20 MHz o att 308 AQr 2ms @ RBW 20 MHz
@153 view @153 view
BNl
= =
= S
o
N i
\
0.0 ¥ 0.0
\ : =
\ ]
1E- 1E-
1 %
X ;
N I\ \
1E ! 1E \
CF 2.56 GHz - Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 21,49 dem 25,18 dbm 3.69 d8 2.61 08 .33 0B 8 3.68 0B Trace 1 | 22,00 dem 27,78 dbm 5.78 d8 2.84 d8 4.43 dB 5.28 d8 62 d8
— —
L )i J [ L )i ] (I

Date: 5 SEP.2017 18.10.00
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saronas. FCC RF Test Report

Report No. : FG782113B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 492 | 504 | 9.89 | 9.61 | 1451  14.60 | 20.30 | 20.18
Middle CH - - - - 5.03 | 497 | 971 | 9.97 | 14.48 | 14.63 | 20.22 | 20.18
Highest CH - - - - 510 | 5.08 | 9.83 | 10.09 | 14.27 | 14.36 | 20.30 | 20.38

SPORTON INTERNATIONAL INC. Page Number : A7-4 of 30
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saronas. FCC RF Test Report

Report No. : FG782113B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.91 dBm| ™M1[1] 15.49 aBmj
L 2.50314900 GHz 2.50464800 GHz,
20 - 20 1
Al 1 ¥, ndg - 26.00 dB| ndb 26.00 dB|
0u AT e P e N i 4.915000000 MHz 04 A P B ey 5.035000000 MH2]
! Q factor 509.3) Ji Q factor 197.5|
v J o J w
-10 df -10 d
>, A% VLA
\ L r
Yo't 2048 ~ T
-30 -30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
M1 1 2,503149 GHz 16.91 dBm nd@ down 4.915 MHz M1 2.504648 GHz 15.49 dBm nd@ down 5.035 MHZ
TL 1 2,500032 GHz -9.35 dBm nd8 26.00 dB TL L 2.499953 GHz -10.36 dBm n 26.00 dB
T2 1 2,504948 GHz -9.11 dBm Q factor 509.3 T2 1 2.504988 GHz -10.77 d8m Q factor 497.5

L it J -

Date: 5 SEP.2017 18.03.06

L U ]

DCate: 5. SEP.2017 18:03:16

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(=]

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.75 dbm)| MI[1] 1648 abm|
2.53905200 GHz M 2.53713800 GHz
1
= U Y L 26.00 dB| @ ndB X 26.00 dB|
04 phahiiidh At R AR ‘\\ 5.025000000 MHZ| 104 e e A e i 4.965000000 MHZ]
] q factor 504.1 / q factor 511.0f
o | v :
b Ty
10 df ’\ -10 o -
A ] /
borsim ATANS A Ja e r S
20. 7 T
a0
-40 d -40 de
50 df 50 d
&nd -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
M1 2,533052 GHz 16.75 dBm nd@ down 5.025 MHz M1 2.537138 GHz 16.48 dBm nd@ down 4,965 MHZ
T 1 2,532473 GHz -9.45 dBm nd8 26.00 dB TL L 2.532512 GHz -9.65 dBm nd8 26.00 dB
T2 1 2,537498 GHz -9.34 dBm Q factor 504.1 T2 1 2.537478 GHz -9.26 dBm Q factor 511.0

L I ]

Date: 5 SEP.2017 181010

L U ]

Cate: 5. SEP.2017 18:10:20

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

L J

Date: 5. SEP.2017 161236

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 100 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.68 dbm| MiL1] 15.55 dBm|
2.56843900 GHz 2.56791000 GHz
1
20 P - ﬂaj\- 26.00 dB| 2 L ndB 26.00 dBj
04 i Mt il et -} e ekl Y 5.095000000 MHz| 04 ot e AN A VB e 5.075000000 MHZ]
Q factor \ 504.1 i Q factor | 506.0f
\ |
od - 0
It 4
~ L
10 d = 7 10 di 5
P v - " W, | rn
20 df S dei= 24 =L -
-30 -30
40 d -40d
-50 df -50 di
60 df -60 de
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2,566433 GHz 16.68 dam nd@ down 5.095 MHz ML 256791 GHz 15.55 dam nd@ down 5.075 MHz
T fy 2564883 GHz -9.32 dam nds 26.00 dB TL L 2564943 GHz -10.35 dam nds 26,00 da
T2 1 2569978 GHz -9.43 dBm q factor 504.1 T2 1 2.570017 GHz -10.36 dBm q factor 506.0
o

L )i ]

Cate: 5.5EP.2017 18:12:46
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SPORTON LAB.

FCC RF Test Report

Report No. : FG782113B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I

Date: 5 SEP.2017 18.19.40

J

Spectrum b Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 19.20 dBm| ™M1[1] 18.77 aBm)
a1 2.5020030 G i 2.5086760 G
- 2.5020030 GHz - 3 2.5086760 GHZ]
AT A [ B e 26.00 dB| — Néggqﬂ\,\, \ 26.00 dB|
104 / w 0.890000000 MHz| 10 4 w\ 9.610000000 MHz|
Q factor 253.0] Q factor 261.0]
/ /
od : E od
] |t ]
—~ T o 7
iy P S
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2502003 GHz 19,20 dam nd8 down 9.89 MHz ML 2,508676 GHz 18.77 dam nd8 down 9.61 WHZ
T 1 2,500125 GHz -6.96 dBm nd8 26.00 dB TL L 2,500185 GHz -7.52 dBm n 26,00 d8
T2 1 2,510015 GHz -6.81 dBm Q factor 253.0 T2 1 2.509795 GHz -6.64 dBm Q factor 261.0

L U

DCate: 5. SEP.2017 18:19:50

J

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

Date: 5 SEP.2017 18:26.43

J

Spectrum Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16 dBm| ™M1[1] 17.47 aBbmj
M1 2.5388160 GHz I 2.5321630 GHz
20 20 -
T oy T - 26.00 dB| s I N SR PUNSIPNE. L VSN 26.00 dB|
w0 / [~ Bu 9.710000000 MHZ| 0d / a Buw / A 9.970000000 MHZ]
Ji Q factor \ 261.5) / Q factor \ 254.0)
od i od - !
vl’ f o o
10 df C\ —~ 4. L
. Rad R i b i v
<0 d T ‘- e
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.538816 GHz 18.32 dam nd8 down 9.71 MHz ML 2.532163 GHz 17.47 dam nd8 down 9.97 WHz
T 1 2,530125 GHz -8.11 dBm nd8 26.00 dB TL L 2.520945 GHz -6.52 dBm nd8 26.00 dB
T2 1 2,539835 GHz -7.01 dBm Q factor 261.5 T2 1 2.539915 GHz -8.66 dBm Q factor 254.0

L U

DCate: 5 SEP.2017 18:26:52

J

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

Date: 5.SEP.2017 16:29.10

J

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.76 dBm| mili] 16.96 dBm|
M1 2.5616830 GHz| 2.5631420 GHz|
20 20
A e R 26.00 dB| B T (Y o DB 26.00 dB)|
04 Bu - ©.830000000 MHZ 104 T e aaiiing - ) N 10.090000000 MHz]
! Q factor 260.6] f Q factor 1 254.0|
i |
od Ty o { %
7 " ¢
- d - 10 d o
R N P P R A
) NN eV R P
-20 “20 7
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHZ CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,561683 GHz 18.76 dBm ndB down 9.63 MHz ML 2.563142 GHz 16.95 dBm ndB down 10,09 MHz
TL 1 2,560025 GHz -7.29 dém ndé 26.00 dB TL 1 2.559965 GHz -9.01 dém ndé 26.00 d8
T2 1 2,569855 GHz -7.62 dBm Q factor 260.6 T2 1 2.570055 GHz -9.11 dBm Q factor 254.0

L )i

Cate: 5.5EP.2017 16:29:20
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